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Alexandra University - m 10 dats
Faculty of Engineering f‘[‘ﬁ‘i‘ﬂ“"!‘.'"f daaigh A
Textil¢ Material Testing lab Gl g JIAN S LS Jare

Customer: ELBADRAWY & sliall 5 daigll 5 51 52l

Sample type: GEOGRID-BIAXIAL -30KN/M

Tensile strength

(KN/m) Elongation (%)

Sample code

Geogrid- biaxial

44.2 13.29
According to

ASTM (D6637-B)

The laboratory is responsible only for the samples provided.
The samples provided are the responsibility of the supplier.
The results have a tolerance + 5%.

Created and Approved By:

Prof. Dr. Rania Mohamed Ahmed Eldeeb

(L hid aemad | yirgnoni

L_‘-“"-;{JIIL__,’L‘,.

B VIL—A-—‘L_’
o aus el § syl
a e e i
;‘r;_\;_.-r,a__‘.._..-\._-r

CamScanner 2 Ligs 4> geuaall


https://v3.camscanner.com/user/download

7

\

' N
M e et G ﬁ -I—

o
SYSTrA [HESSm SHAKER

aalaldldl
eyl £ 1Y
(GARB ; Y.

o .
====
et BT

Station Reizrence

Depot Reference

Contractor/ Designer Company (SPECTRUM) Engineering
El Badrawy o
Companv onsulting ice
. Name Sign Date/ Serial Number | Time
Issued by Eng. Abdelfattah 11-07-2023
- 4a - - 5

Contractor Eis s _)Akb— (55-B-8D) (C.5.T-1) 01:00 PM
Received by T T~ B 2 ca | oo [ mM [ w [ HH| MM
GARB Eng. Mazen Essamy Qé MIR 392 | ew | cs | 12 | 07 [2023| ¥ | 00
CONSULTANT B

S1to €21 D1to S3 Kp XXX Note

For Kilometer point only Start Km is used

Work Activity

Sub Element of Activity-

Description of Materials

Compression Strength Test of Concrete Cubes after ( 7 & 28 ) days

Location to be Used

£t. (3924304) To (392+400)

4
UIR Approval No

(S5-B-BD) UIR (PC1-t)
(55-B-BD) UIR (PC1-b)

Date 14/06/2023

Supplier Name

BPC BATCH PLANT FOR READY CONCRETE

Test Requirement

250 Kg/cm2

Reference Photos Yes / No Other

Item'| Description B ) Unit Quantity LArrivaI Date | Note Pl
3 | COMPRESSION TEST NUMBER 12 | 12/07/2023

2 | !

3 |

a__|

Comments by: Eng. Mazen Essamy _(SPECTRUM)
1-The C.5.T Test Result is Aaproved.

Comments by: Eng. Alaa Abd-Allatif (ER) _*1/1" |
1-Test was carried- out by material engineer for both
conlractor and GARB Consultant.

2-Results report attached and acceptable with project

specifications.

fupsl v APPROVAL STATUS 1R
Organisation Name _ Date A-AWC-R "
Contractor Eng. Abdelfattah Essam A
QA/Qc*® Eng. Mazen Essamy A
= T i A

GARB** Eng.Margret Magdy
Employers '

. Eng. Al -All s
Representative Ag ARFAVEARRE e M“"I/E‘f ’2"7%}3 /q w C

* Designer o = =i g

** alignment / Bridges: Culvert Onl,

Page 1ofl .

File: C511- docx
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bpc Egypt for Trading, Import and Export,
el y 3 pdafl g tal el o A

Quality Control Department
Compression Test Report

ok Rk kR

Gl SR - B g pudiall

syl o J JGA“

2023-6-14 Guall ) 2023-6-21 ol ; 26
250kg/cm? Al A g Dl s J g all jaic
Test Result
Unit
No Age Weight (g) weight L(:a;! ;::;:s::; Average %
(8/cm?) i
1 7-W.F 7260 2.4 575 260
2 7-W.F 7785 24 570 258.2 262,5 105%
3 7-W.F 7650 2.4 595 269.5
a.c G.M
Eng :- ﬁﬁd tﬁfmf : Acc Shady Fadl

SopcC C e

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Kotb mall -Flat No 2
Tell :- #201277557520 - 4201146439725

208,305 - el - ity - B d ) s Ui - L s - (g

CamScanner 2 Ligs 4> geuaall



bpc Egypt for Trading, Import and Export, Sooc S
M‘;Jl)_j_'.fUZjaz)-ﬂu-;!f‘—}‘ :

Quality Control Department
Compression Test Report

EREREREERRRRE

ol LY § g pual)

sl o Jsladl

2023-6-14 uall )l 2023-6-21 sl £ )5
250kg/cm? FEWREN VeS| Dl L g2 uall jais
Test Result
Unit
No Age Weight (g) | welght li::;' ;::;:s::; Average %
(g/cm?)
1 7-W.O.F 7640 2.4 525 237.8
2| 7-W.OF 7180 2.4 440 199.3 231 92.4%
3| 7-W.OF 7560 2.4 565 255.9
o (= cm
Eng :- .7[5&'.: erma; | Acc Shady Fadl
Ottt Qe
it (gt « (7= 7

Fbopec

» freambor @ s

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Xotb mall -Flat No 2
Tell - #+201277557520 - +201146439725

228805 el Sy e it B Baad il e - B SN e s - D

CamScanner 2 Ligs 4> geuaall



bpe Egypt for Trading, Import and Expore
shinalll p 2 ity b fadD it s b o A 3

Quality Control Department
Compression Test Report

EERREREE RO N E

ol - B g puaal)

soonl . Jsaa

2023-6-14 uall )5 2023-7-12 ki) & G
ZSOkg/sz T B/ IVEN) _,Lhi.l! JLLM d | gla ITI.HI.“ J‘d.‘ﬁ
Test Result
Unit :
No Age Welght (g) | welght 'i::;j ?II;;::::; Average %
(g/cm’)
1 28.W.F 7850 2.4 620 280.8
2 28.W.F 8150 2.4 650 294 4 288.3 1153 %
3| 28WF 8000 2.4 640 289.9
e = o
Eng:- Wd mmod' Ace Shady Fadl
pa—w——rt
it (4 (o)

Kopec

-

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Kotb mall -Flat No 2
Tell - #201277557520 - +201146439725

u,m-dw-#ad-WHﬁ:xh-th‘i'- et e gl

CamScanner 2 Ligs 4> geuaall



bpe Egypt for Trading, Import and Expor¢
sy 5000 g3 eI d e b At
adL

Quality Control Department

Compression Test Report

LL AL TS R L L

Gl kil - § g yuall

saload o J _,L'i.dl

2023-6-14 quall ) 2023-7-12 3| )5
250kg/cm? FEWRE Ve il jlae Jg3e cal) aic
Test Result
Unit
No Age Weight (g) | weight Ii::;’ (sl:";:g::; Average %
(g/cm’) .
1 28 8150 2.4 590 267.2
2 28 7950 2.4 580 262.7 261.1 | 104.4%
3 28 7700 2.4 560 253.6
ac % G.M
Eng -ml‘t m:fmf Acc Shady Fadl

Sbpec

- e

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
Tell - +201277557520 - 4201146439725

250 )05 -l Jpa e it ) B - Bamad el £ U - 4 Y e s - gl

CamScanner 2 Ligs 4> geuaall



[ S

[ P \
INSPECTION ohd yap - b 0t s
e . - 3 _.
')
" I.
e T T Designer Company | ¢
Contractor g1 pacravey e .W _.
';ll—l!-'l—l‘ - 'S-!f,-n" e Datr-varmIHumber 1Tme = ‘
ﬂll T ‘_!nl Ab;cl;;m_l-\_m . ) .. 15-07-2023 | 01:00 PM # ,
1 i!m (55 8-80) (€.5.7-2) el
Received by .[w“_ _ I R L2 .o Jp.-i"v“- e
GARS | Eng. Mazen Esumy(% ML oo | ow | cs | 26 | o7 | 208 ] 7 | 08
CONSULTANT | - | , { .

Sito 821 Dito 53 ¥p WO! Nate
Station Relerence Depot Reference For Kilameter point only Start Kevis used |
o WorkActivity S = ——
Mtlmntolm

F 1 -
i)esa‘ption of Materials

Compression Strength Test of Concrete Cubes after ( 7 & 28 ) days

St. (392+4208) To (392+304)

(35-B-BD) UIR (PC2-t) p
(55-B-BD) UIR (PC2-b) Beie [ R
' - = e i =
BPC BATCH PLANT FOR READY CONCRETE
250 Kg/em2
Yes / No ) Other [
| it ! Quantrty—] Arrival Datz [ Note  TOMTINEY]
' COMPRESSION TEST NUMBER \2 | 16/07/2023 | g3
l R ——— T i ST TETERR——S -
I
4 —_— j— L
) . ]
, Miaze 2 Euarnj (SPECTRUM) | Comments by: Eng. Alaa Abd-Allatif (ER) "% &
J,-I'In C.5.T Test quh is Approved. 1-Test was carried- out by material engineer for both

contractor and GARB Consultant
2-Results report attached and acceptable with project

specifications.
l‘
R TAPPROVALSTATUS AR 4 e
Name —Sign ) B ] s 3
Eng. Abdel attah Essam A ai l {i
P —————— SR S S g —— e ot ] - Ly
Eng. Mazen Essamy % E “ﬁ
rgmorgret ogdy
Alsa Abd-Allatif ; )
ottt T U7 gm23 [ Awe |y |k gi
/ Bridges: Culvert On'y i ;i & "

3 gs..i.
M h‘“ﬂ
t! ! A
e A e Sl U S P -1 T S S e S S S LS T S S R SR '.':-‘-';f‘l“.‘ ‘_ £y
i P-I.-'!;

CamScanner 2 Ligs 4> geuaall



bpe Egypt hfﬂ“hﬂﬂln‘bﬂl
Sl y B Iy 5 Jl ik et b b s g

Quality Control Department
Compression Test Report

" EREREREIREEEE

G Sl - g pueall
s o Jsadl
2023-6-18 uall &) 2023-6-25 eSSl # S
250kg/cm? Al AN g Dl jlsa Jg2e uall yac
Test Result
Unit
Load Strength
No Age Weight (g) (:;‘I::’t' (kn) (Ke/em?) Average %
1 7 7650 2.4 560 253.6
| 2 7 7800 2.4 580 262.7 2596 | 103.8%
3 7 8050 2.4 580 262,7
ac ; P G.M
Eng i+ HModtat Mokhamod PP w— Ace Shady Fadl
,-‘Js N L]
Add - Egypt - Alexandria - New Borg-Elarab Oty - Ramsis 5t - Koth mall -Flat No 2
Tell - +201277557520 - 201146439725

240 000 A g et e Bgnd il s U L s gl

CamScanner 2 Ligs 4> geuaall




Quality Control Department
Compression Test Report

EEERER R RN

2023-6-18 uall o 2023-6-25 eSSl 7oy 5
Yo kg/cm? Al 3 g il e Jge el pels

Test Result

Load Strength

No Age Weight (g) | weight (kn) (Kg/em?)

Average %

A 7 8,425 2.50 556.5 252.1
5 7 8,260 245 550.8 249.5 250,19 | 100.08%
6 7 8,100 2.40 549.4 248,9

ac E:Hr:; G.M
Eng :- m:ﬂu'at m:fmd' Ace Shady Fadl

uﬂ’u-:a-!

"Sbec

Wi Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
8 Tell = +201277557520 - +201146439725

258 )03+l - et - B e A Y+ e (gl |

CamScanner 2 Ligs 4> geuaall



bpe Egypt for Trading, Import and Expore,
P N I e e

Quality Control Department
Compression Test Report

Rk EERERREEEE

gl il - B g yuall

s Jad

Tell - #201277557520 -

2023-6-18 quall 5 2023-7-16 a3l £ 5 |
250kg/cm? Al A1 g Dl s Jgsa all yuale
Test Result
Unit
No Age Weight (g) | weight li::;’ (s;:;::::; Average %
(8/cm?)
1 28 8100 24 690 312
2 28 7900 24 640 278 294.1 118%
3 28 8000 2.4 650 294
Q.c % G.M
Eng :- md‘ mﬂuf A Illi — Acc Shady Fadl

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Kotb mall -Flat No 2

"Rbec

+201146439725
20 R0 ol o ety e B i s e S e e gl

CamScanner 2 Ligs 4> geuaall



bpe Egypt for Trading, lmport and Export
el y 0 4l 5 e il ek ) A

Quality Control Department

Compression Test Report

EEkkEkEREEREE
gl ) ; § g sl
sl o Jladl

2023-6-18 quall fo s 2023-7-16 S
Yo.kg/cm? FEWEU X VY Ul jlss Jgae cuall ualc
Test Result
Unit
No Age Weight (g) | weight li::;’ ?;3::::; Average %
(g/cm’)
4 28 8,325 2.47 572 2591
5 28 8,250 2.44 610 276.4 274.85 109.94%
6 28 8,040 2,38 638 289.0

ac _}V&; G.M

Eng :- MedFat Mokiamod I » Ace Shady Fadl
Y, M *,;w

sbopec

i it el s

g Add :- Egypt - Alexandria - New Borg-£larab city - Ramsis 5t - Kotb mall -Flat No 2
i Tell - +201277557520 - $201146439725
2p8 W00 - kel g e it - Bariad ) A D 0 - e e lgiadl

CamScanner 2 Ligs 4> geuaall



MATERIAL ' \
%, 5 %’ Ldaal
INSPECTION | || e R 1~ R
3 3 - ARE 3
REQUEST by b ’ - =am
Contractor £l Badrawy Designer Company
Company
Name Sign Date/ Serial Number
g;“ed :t" Eng. Abdelfattah A 18-07-2023
ntractor gssam | :P’ (s5-8-8D) (C.5.7-3)
Received by n PHEEED
' | | GARB Eng. Mazen Essamy MIR
. tctjl'ﬂlsl.lLTAM'l' T s ea s B S 392 ' i s 2
Sitsal | Dito 53 K X0X Note ; :
Station Reference ___Depot Reference For Kilometer peint only Start Kmis used |
e Workhctvty & b 28
Sub Element of Activity ;

’

Pescription of Materials

Cornpression Strength Test of Concrete Cubes after ( 7 & 28 ) days

| UR Approval No

location to be Used £t (392+148) To (392+203) & 5t. (392+136) To (3924148) & St. (392+060) To (392+136)
(55B-BD)UR(PC3Y) [ I
(55-B-BD) UIR (PC3-b)
(55-B-BD) UIR (PC4-t) Date 21/06/2023

(55-B-BD) UIR (PC4-b)
(55-B-BD) UIR (PC5-1) I
(55-B-BD) UIR (PC5-b) t

;ﬁpplier Name

BPC BATCH PLANT FOR READY CONCRETE "

250 Kg/em2 |_

[ve fomer |

_Yes/ No
Quantit

NUMBER 16/07/2023

o [Avrival Date | hiote JRRBIIBRY| 1 1" S
) o Fidh R

Comments by: Eng. Alaa Abd-Aliatif (ER) s
1-Test was carried- out by material engineer for both ity g
contractor and GARB Consultant.

2-Results report attached and acceptable with project

specifications

i i APPROVAL STATUS G

Organisation | Name Sign Date
t- AR -
' -E:tractor Eng. Abdelfattah Essam o~ .
' gﬂ/nc ¢ Eng. Mazen Essamy

i \)

! &ARB‘ . Eng.Margret Magdy

Employers an / )

Abd-Allati »
Enl-Ahi_b ‘lat' 1 = ,ﬂ‘.?‘hlj

;| Representative
?:]mﬂ / Bridges: Culvert Only

L4

BT T

CamScanner 2 Wisd d>guaal



el y S AN g3 S0 et e i S

Quality Control Department
Compression Test Report

kbbb krg
Gl L - B g pial)

sl - Jaadl

2023-6-21 quall & 2023-6-28 el £ 5
250kg/cm? Al A g Dl jlisa J gaa uall jaic
Test Result
Unit '
Age Weight (g) | weight Ii::‘: (s;;::'t:; Average %
(g/cm?)
7 8100 24 580 262.7
7 8000 2.4 590 267.2 270.2 | 108.1%
7 8200 2.4 620 280.8
ac % M
Eng :- mlt mﬁl’d‘ NP S— Acc Shady Fadl

it (g =l

Ebpc

80y Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Kotb mall -Fiat No 2
Bl Tell - 4201277557520 - 4201146439725
2505000 - e it (- i a0 e - By Y < eaa - il

CamScanner 2 Ligs 4> geuaall



SRS bpe Egypt for Trading, Import and Export
JRERS (O B Dy (PR 5 P BV B pr e S 7

Quality Control Department
Compression Test Report

Ekkhk kR ®
sl AN eJJJu]l

LSJ‘J-E‘-“ - d_,L'iAl

2023-6-21 uall F)b 2023-6-28 oaasl) o )
Yo kg/cmz L'\uﬁ.“ Jl‘e) _)Uh;n JL..M d}._u L.ud." JAA'&
Test Result
Unit
Load th
No Age Weight (g) | weight (::) (S;rs;:iz) Average %
(g/cm’) e
4 7 7,980 2.36 569 257.8
5 7 8,010 2.37 572 259.1 262.92 105.17%
6 7 7,935 2.35 600 271.8
ac 'A&:‘ G.M
Eng :- Wﬂt m;ﬁ'amed' : Acc Shady Fadl
P
il 4 + 7 T
Sopc

_Add :- Egypt - Alexandria - Mew Borg-Elarab city - Ramsis St - Koth mall -Flat No 2
Tell - $201277557520 - $201146439725
Zp8 A5 -l D e ety (8- B el e - A0 - peadz el

CamScanner 2 Ligs 4> geuaall



Quality Control Department
Compression Test Report

B ppe Egypt for Trading, Import and Expert
B ) A AT et e iy

Gl LY ;@ g peiall
sl - Jskall
2023-6-21 quall g )b 2023-7-19 ) E 5
250kg/cm? Dl A1) gl Dl lase J g3a all_paic
Test Result
Unit
Load Strength
N Welght welght Average %
4] Age ght (g) ‘&,ﬂg".’ (kn) (Kg,cm:.) verag
1 28 7950 2.4 660 299
2 28 8200 2.4 695 314.8 307.2 123%
3 28 8100 2.4 680 308
ac g% G.M
Eos 1 Modhat Mokaned Ace Shady Fadl
Ommtbomttd Gl
uilhkr'h!'i

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Kotb mall -Flat No 2
Tell ;- #201277557520 - +201146439725

258,000 o g e et 5 < Bmad ) A - LY -t - gl
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bpe Egypt for Trading, lmport and Export
Sl y ity 3 J0TD ok et b b s

Quality Control Department
Compression Test Report

Gl 1 = B g el

2023-6-21 quall fy )5 2023-7-19 Sl F 5
\'a.kgjgnl u.uui.“ KFEN] JM‘JLMJ,_“ wuall palc
Test Result
Unit
Age Weight (g) | weight L:ad Sl:l'enst ,h Average %
(8/em’) (kn) | (Kg/em?)
28 8,100 2.40 572 269.1
28 8,160 2.42 586 265.5 26594 | 106.38%
28 8,350 2.47 603 273.2
ac _’Aq&:__ G.M
Eng - Modhiat Mokemod PRI — Ace Shady Fadl
it (gt + (gl

[oeC

S Add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - xotb mall -Flat No 2
SRR Tell - +201277557520 - 4201146439725 iy
258 305 0 kel g e it ) - gl v gt i A - Y - e e gl
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IVIATER_IAL o \
INSPECTION ordgakd A bt e :
3 $ GARE —t ol ". X ;_‘,.
; REQMEST o iy — 'ﬁi:
- P 41
. [ contractor Designer Company (SPECTRUM) Engineering
¥ ra
i . | Company ElQasrawy Consulting Office .
! issued by Name Sign Date/ Serial Number | Time 14 4
j ssu § - & el
- Eng. Abdelfattah " 06-11-2023 ) R
¥ | pontractor Essam (ssB-8D) (c514) | O100PM f:§ ;:, b
o | | Received by T EEEI S Tec TwmTw T [wa
1 | GARB Eng. Mazen Essamy MIR 391‘ ew | es | o7 | 11 !2023 v
1 © | CONSULTANT \ 3 l | 0 I it
' { ! 1 i' | (.-
i S1tas2l ; D1 53 ¥p XXX Note neE
& | Station Refarence Depot Reference For Kilometer point only Start Km is used i | '{ Ve
' Work Activity - bt
I i Sub Element of Activity
rs
!| Pescription of Materials | Compression Strength Test of Concrete Cubes after ( 7 & 28 ) days i; . ;
' l Location to be Used $t. (3914864) To (392+060) B L il
i ) ¢!
eest |
Hl ek | (55-B-BD) UIR (PC6-t)
X 2 s
i "1 | UIR Approval No (55-8-BD) UIR (PC6-b) Date 09/10/2023 = i
dide} | '
4 55 1 il Supplier Name EL RYAD BATCH PLANT FOR READY CONCRETE & !!_%;:
o & Prrh
." ‘i lH Test Requirement 250 Kg/em2 LA
"h" i i Reference Photos | Yes/No Other g
Gin®. | Description Unit Quantity | Arrival Dat= | Note  CBIIBR1| 1§ #adi,
COMPRESSION TEST NUMBER \2 | 7/11/2023 : }i A
T o 4 fe

- [ Comments by: Eng. Mazen Essamy (SPECTRUM) Comments by: Eng. Alaa Abd-Allatif (ER) 1 |10) || i
| 1-The C.5.T Test Result is £ oproved by third party lab 1-Test was carried- out by Third Party L2b (COMIBASSEL) | * ‘_;vs H |
.Y 2-Results report attached and accentable with project §51 5
| (COMIBASSEL). specifications. LA,
o it §
| f5R
o g g S =TT ‘R :.-'—'_i
L APPROVAL STATUS TR
| Organisation | Name Sign Date AAWGAL' 1 .
§ e
EHl W v f'Cnntractor Eng. Abdelfattah Essam _P—— A B '3
;Ejﬁ"_ x o ¥ us }’;«\ ;._;_-:-:
|14 QA/QC* Eng. Mazen Essamy % ﬁ i e
Fh i 1 Ri3 e N BN ! :*L‘}l
l ' i GARB** Eng.Margret Magdy 38
fafi |f Employers l
it 'l"i v Eng. Alaa Abd-Allatif ﬁéﬁf A B
K & Representative AN C'd . 7 - //- 2,;)_ L wC Li g M
. P Designer — - 'l-g 1‘;%
L. {** Alignment / Bridges: Culvert On', o i g <
i it §3° 4
! R A R BRI TN I My Y M. ‘-‘*
I File: CST4-.cocx Paze 191 ‘Eﬁ;‘
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1 bpe Egypt for Trading, lmport and Export S5
bty BN R AN et e g R

Quality Control Department

Compression Test Report

LA AL AL L L

Gt 1 o B g pall

o L el

2023-10-10 wuall ) 2023-10-17 Sl gy
"angfcmz L'L.‘,Lli m’ JU:H] Jl.uud_”n &rli-‘“‘)ﬁﬂh
Test Result
Unit
No Age Weight (g) | weight L‘::;l (SIEZ::::; Average %
(g/cm?)

1 7 7,960 2.36 545 246.9

2 7 7,900 2,34 485 219.7 231,35 92.54%

3 7 7,860 2.33 502 2274

ac ‘_’6#./ G.M
Eng :- mat mmef y Ace Shady Fadl
it Yt
et g + (o

Soec

Add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Xotb mall -Flat No 2
Tell - +201277557520 - 4201146439725

P JETCURERE I [RPEPUE B THIRC T ey [P PRS0 RPN PO )
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bpe Egypt for Trading, lmsport and Export [
Sieallly B il g5 oD pd i o sl | f

Quality Control Department
Compression Test Report

RAIXEREEEEENES
sl 8 - E g el

sl L Jgadl

2023-10-10 uall f 2023-11-7 Jieal3) &ub
Yo.kg/cm? FEWE PN Dbl jles Jgae uall paic
Test Result
Unit
No Age Weight (g) | welght :::;’ ?;:}:ﬁ:; Average %
(g/cm?)
1 28 8,100 2.40 561 2542
2 28 8,160 2.42 586 265.5 266.9 106.80%
3 28 8,130 2.41 621 281.3
Q.c 7&1&, G.M
Eng :- Wat mmef i et Acc Shady Fadl

(gt + (gl 7
Ebpc

Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2

Tell = 4201277557520 - 4201146439725
28 005 el J g e it < B d o jal) A - ALY ek 2 gl

CamScanner 2 Ligs 4> geuaall
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— -~

i

-'*

ot

Lall

Al pall aly
53A

QUALITY CONTROL LAB,

DETERMINATION OF COMPRESSIVE STRENGTIH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097: 1989, 6720:199]

Note :

ates tans

1881:Pari 114 In the s recelved condltion for moist specimans and
nthesnturnied condition far leberutery cured specimens

1acking

onsultant Name SAMPLING METHOD BS 1881
{Customer g3l Cement Content/Typr 350  KG-0OPC
Project Name &l il STRUCTURE TYPE 04 gl e L b
DATE OF CASTING 11-0e1-2023 SPECIFIED STRENGT 250 Kg/Cm’

POURED QUANTITY m’ Ay il Az
CONCRETE SLUMP 17 Cm  |CONCRETE TEMP (°C)
TARGET SLUMP 17 Cm |[TYPE OF CURING Sub in water
Age of Avernge | Weight ( |Density | Failure | Comp. | Average
No. Oreubf Datcof Tesy  Test Dimension Load ( |Strength ,
(Days) | (mm) L g1 (kp/m?) kN) Kp/em® | kg/em
1 150 8150 2.41 731 331
2 18-Oct-23 7 150 8100 2.40 683 309 314
3 150 8080 2.39 668 303
MODES OF FAILUREAS PER BS 1881 : Part 116 : 1953
Satlsfactory Unsatisfactory

Remarks :  Specified Loading Rate Range = 4.5kN/S t0 9.0 kN/S or (6.8kN/S)

Tested By : 1) ;pllngmctﬂi"j Consultant:
Abd-Elrahiman ahm ud g0l x(:lff‘ ( %f‘-ﬁ:@
Ga@*h *-gﬂ ol 3
o s Adhdrny  of

7 )

L

ﬂ\ululq Loyt l.

———-

LY ’i ’ \1:‘:;

L T —

CamScanner 2 Wgd d>guadll
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COMIBASSAL International Controllers -

Internal inspection and laboratories sector| |
Accredited by | Egyption General Authority for Petroleum under No, 34/29-11-2011

07/11/202)

mpressive Strength for Cube
: ADR 2 dard Sr. No, 1708-3-5071
i [poec Electric Express Traln e | by contracor
|General Consultant SYSTRA casted by Contractor
Consultant SPECTRUM cubedim.| (15°15*15)cm
Contractor gl Auaalgll g 91 a0 A5y ::’:l::: 350 kg/m3
Description of Required
casting Clement, &t Mall) A0 gl Llaa A 4 stiangth 250 kg/cm2
Cube No.| Casting Date | Testing date | Age (days) “:;:“ Welght (gm) {:;;::;‘;, Load (kgf) | Strength (kg/em2) |  Avg.
1 7600 | 2.252 69460 309
? | 10/10/2023 | 07/11/2023 2 ";‘;‘::l'_‘ 7950 | 2.356 81900 364 374.8
] 8250 | 2.444 101600 452
Lab Director Geotechnlcal Consulant
Eng/ Eman £, Kandil Dr / Mohamed Mostafa Badry
\ J
Kilo 23 Alexandrla » Calro Desert Road - Merghem ' 49 El Horrla Ave, Alex,Egypt
Tel: 002 03 4704595 « 002 034701191 ( G Tel: 002 033920176 - 002 033931482
Emall : civdept@comibassal.com eares Fax :002 033900476
WebSite : www.comibassal.com e v Emall ; Internal-inspection@comibassal.com

CamScanner 2 Ligs 4> geuaall



i

MATERIAL

\

INSPECTION S bt s .
REQIZEST T Svsure o 0%

. e ah N
Contractor El Badra Designer Company (SPECTRUM) Engineering | -
Company _w_"'_ - - ) | Comsulting Office i

Name Sign Date/ Serial Number | Time 1
Igsued by Eng. Abdelfattah e 12-11-2023 . 48
PONTRERF | poas “ﬁt:;’_" (ss-e-80) (c.s1-5) | 01:00PM @
Received by _ o TG [ oo [wm | v [wa [ id
GARB Eng. Mazen Essamy MIR 301 ew | €s | 13 | 11 [2023| ¥ | 00 b
CONSULTANT S o ; |
CODEL | Sitos21 Dito 53 Kp XXX Nate :

Station Reference Depot Reference For Kilometer point only Start Km is used
el N _ WorkActivity
I [ | T T subelement of Activity

'Description of Materials

Compression Strength Test of Concrete Cubes after (7 & 28) days

X .il
o 5
R
46
H-1¥:
iR
i

= L

i.ocation to be Used St. (3914752) To (3914872)
; (55-B-BD) UIR (PC7-1) D 16/10/2023
¥ i (35-B-BD) UIR (PC7-b) o 10/

EL RYAD BATCH PLANT FOR READY CONCRETE

| q ?ﬁppiier Name

: Iest Requirement 250 Kg/cm?2
—
Reference Photos | Yes /No ] _O_ther it
ftem. !'ru I Unit Quantity | Arrival Datz= | Note i im '
MPRESSION TEST NUMBER \22 13/11/2023 g

Drganisation
414 1| Contractor

{COMIBASSEL).

g g

TS, 1Pl =alinaly S SAALE PSR

1-The C.5.T Test Result is Approved b third party lab

COMIBASSEL).

specifications.

‘Comments by: Eng. Alza Abd-Allatif (ER) | LILLI| 1.
1-Test was carried- out by Third Party Lab ( ;

2-Results report attached and acceptable with project

. APPROVAL STATUS

Name

Sign

Date

Eng. Abdeliattah Essam

1

4

- . -3 . :
S — .y e - — —

File: €575, coex

e —— e ——— e =

i s S g

QNQC * Eng. Mazen Essamy %—

fi‘fkRB“ Eng.Margret Magdy

Employers =i

Representative | "% Al23 Abd-Allatf A , [_U "/
rbmgm T A RREERE AT
'!mnmm / Bridges: Culvert Only

B et

" Paze 1of1 § 4
ik e AN e SR
CamScanner = Liss d>guadll



bpc Egypt for Trading, Import and Expert
oty S0y BT ek o Al

Quality Control Department
Compression Test Report

LR RS L R 2]
) Y - § g yuall

sl o Jladl

2023-10-16 quall gl 2023-10-23 Sl g J
Yo.kg/cm? L'\.u)i-“ KVEN DUl lae (J g2e uall pale
Test Result
Unit
No Age Weight (g) | weight Ii:z;l (s;:;::::; Average %
(g/cm?)
1 7 8,500 2,62 553 250.5
2 7 8,650 2.56 592 268.2 254.46 101.79%
3 7 8,702 2.58 540 2446

ac __AL::_ G.M
Eng :- ﬁdrat m:fmacf

’_-g Acc Shady Fadl
it g« b

%bpc

{ Add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis St - Koth mall -Flat No 2
Tell - 4201277557520 - +201146439725 I
28 205 < el g = i - B el g U - 00T < ek i gl

CamScanner 2 Ligs 4> geuaall



bpe Egypt for Trading, lmport and Export
| ol S I AT s Al P

Quality Control Department

Compression Test Report

REXRXERERERES

ol Y - B g pelall

el o Jsaal

2023-10-16 quall fa ) 2023-11-13 i) S
Yo.kg/cm? Al A g Wil jlse J g1 quall palic
Test Result
Unit
No Age Weight (g) [ weight Ii::;l (S;rjzitzl; Average %
(g/cm?) -
1 28 8,460 251 579 262.3
2 28 8,370 2.48 583 264.1 261.10 104.44%
3 28 8,156 242 567 256.9

ac ’P‘iy:‘ GM

7 Acc Shady Fadl
bt
il (g + (7=

sbpec

Vst st

|
|
i
|
|
i
|
|
i

N ———————

i Add :- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
e Tell :- +201277557520 - 4201146439725

205305 -l e et i - B el g Ao - 3 080 - sean e Glaialt

l

CamScanner 2 Ligs 4> geuaall



e o v {
dilu adl aly )l
L
b ialal)
: {
QUALITY CONTROL LAB. |
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:199)
. Consultant Name @ SAMPLING METHO BS 1881 |
gy Customer P Cement Content/Ty 350  KG-OPC
i T Project Name : sl il STRUCTURE TYP (o osiad dope At
"" ; DATE OF CASTING 16-0¢t-2023 SPECIFIED STRENC 250 Kg/Cm'
i l' POURED QUANTITY m’ by o idy
1 LR L8 ICONCRETE SLUMP 17 Cm__|CONCRETE TEMP (°C) _:
TARGET SLUMP 17 Cm |[TYPE OF CURING Sub in water
[”E o Ageof | Average | Weight ( |Density | Failure | Comp. | Average
lf-gu' li No. Of cubq Date of Test]  Test Dimension ( Load ( | Strength .
4 ‘ (Days) | mm) L | __g) 1 keg/m’) | _KN) Kglem® | kg/em
i 1) 1 150 7987 | 237 590 267
2 23-Oct-23 7 150 8003 2.37 600 272 271
oo 3 150 7965 2.36 606 275
o
A
Li?ﬂ '!
b @
.3 1
o AB :
!,Bh'l‘ '1 L
IR Imm:
Bt i ls.corried outin secordanee with B3
* ¥ 1881:Part 114 In the as recalved condition for moist specimens and
i-i-:' *l ; Jinthe saturnted conditian fog labraiany cured sgscimens
|
" [Remarks:  Specified Loading Rate Range = 4 SKN/S 10 9.0 KN/S or (6.8KN/S)
N | i
i:ﬁg i Tested By : ery Consultant:
L LaY Abd-Elrahman Jagbilyiia,
i ;‘: Is n
' i R L
‘ L

CamScanner 2 Ligs 4> geuaall



Compression Machine:

Project Electric Express Train
|General Consultant SYSTRA

; Consultant SPECTRUM

|
Contractor S gliall g Aaaighl ¢ o) pad) A8 3
s s gronal U A al dtas A0 2
casting Element.

Report compressive Strength for Cube
ADR 2000 standard Sr. No. 1708-3-5071

COMIBASSAL International Controllers

Internal inspection and laboratories sector

Accredited by : Egyption General Authority for Petroleum under No. 34/29-11-2011

L]

type of
tractor
curing By
casted by Contractor
cube dim.| (15°15%15)em
cement
350 kg/m3
content e/
Required
250 kg/em2
strength ke/

Concrete

Density

A,

>

Cube No.| Casting Date | Testing date Age (days) Type Weight (gm) (gm/cm3) Load (kgf) Strength (kg/em2) Avg.
1 8350 2.474 113700 505
Reinforced

2 16/10/2023 | 13/11/2023 28 Eoneidte 8350 2.474 106300 472 435.5
k) 7700 2.281 73960 329

Lab Director Geotechnical Consulant

For- oy H -
Eng/ Eman E. n’:l.'dn Dr / Mohamed Mostafa Badry

o,

Kilo 23 Alexandria - Calro Desert Road - Merghem
Tel: 002 03 4704595 - 002 034701191

Emall ; civdept@comibassal.com
WebSite : www.comibassal.com

49 El Horria Ave, Alex,Egypt

Tel: 002 033920176 - 002 033931482 _

Fax :002 033900476

Email : internal-inspection@comibassal.com

CamScanner 2 Ligs 4> geuaall



l
}

MATERIAL &y iadd \ SR
INSPECTION| | ohdgghl AR ampamsnna 8 A8
r"""u (GARE ¢ TITH 5"‘_‘"@ ] ‘_" .I
REQUEST!A " SVSTIA mmmm SMAKER |
| '
Contractor Designer Company (SPECTRUM) Engineering
Company El Bad_ra_wv Consulting Office
Name Sign Date/ Serial Number | Time

Issued by
(4 B4 Eng. Abdelfattah . 19-11-2023 r .
Contractor Essam —P‘&:" (ss-8-80) (cs.7-6) | OO0 PM
i IEI G & [ oo [ vm [ v e[ mm fE

Received by l

GARB Eng. Mazen Essamy MIR | e | ks 11 (2023| ¥ | o0 |
CONSULTANT R - Ml | & _ 9 : 184
S1to 521 Dito S3 Kp XXX Note : :‘-'_ i‘
Station Reference Depot Reference For Kilometer point only Start Kmisused | |, ' © !'o,
_____ - Work Activity R | & | 3
Sub Flement of Activity i i!
;' 'i‘ E‘ H :
E)escription of Materials | Compression Strength Test of Concrete Cubes after ( 7 & 28 ) days pr 2
iocalion to be Used St. (391+600) To (3914676) & St. (391+676) To (391+688) & St. (391+688) To (391+752) | . ', 43
| [ (55-8-8D) UIR (PC8-1) il 12
; (55-B-BD) UIR (PC8-b) e -‘.51‘_‘?
ik (55-B-BD) UIR (PC9-t) .
A
UIR Approval No | (55-8-BD) UIR (PC9-b) Date 23/10/2023 .
} (55-B-BD) UIR (PC10-t) 13 4
| (S5-B-BD) UIR (PC10-b) H i, :4
. ‘ "
Supplier Name EL RYAD BATCH PLANT FOR READY CONCRETE :5 ',“3,
Test Requirement | 250 Kg/em?2 ‘
Reference Photos Yes / No Other
| item | Description. Unit Quantity | Arrival Datz | Note " EIIF|
1 COMPRESSION TEST NUMBER \2 20/11/2023
!I . -z = ) o
B |
4 : ..;': gl
E—Whﬁdr\ﬁ--ﬁﬁﬁng; Mazen Essamy (SPECTRUM) Comments by: Eng. Alaa Abd-Allatif (ER) i‘[‘_um “ b
1-The C.5.T Test Result is Aaproved by third party l2b 1-Test was carried- out by Third Party Lab (COMIBASSEL). | ' g ( ;
3 - a i -
(COMIBASSEL). 2 Re?’-ults _report attached and acceptable with project !
g & specifications.
“. y -‘ [ .
e e T T R T hn
o - s APPROVAL STATUS SR | g
- { Organisation | Name Sign Date A-AWNCAR ! ¢
& F
éontractor Eng. Abdelfattah Essam %—- A g 1
= ulf 4% b
A4
f_)A/QC * Eng. Ma:enfssamy %—- P\ i.-'f : 5; ﬁ
v At o 5. - i1e. 8% 3
i GARB** Eng.Margret Magdy 1
"' Employers 3 1% 2
Eng. Alaa Abd-Allatif - ( ba s i 4
Representative ’ a _M Zo -} /.. 20 ’? A p«t g ey
. ner 3 - ¥ . .ij | ;27:_ F
** plignment / Bridges: Culvert Onl; - ! i} li
i © File:CST6-.docx R O S R —d _53‘35_1'&?? i
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! bpe Egypt hr'l'ndhc.lnrpoﬂmd‘hpm
btealll y 3 Yy 5 AeID jad et ) A}l

Quality Control Department
Compression Test Report

TEREEEEREREEY

2023-10-23 uall F ) 2023-10-30 ey I
Yo.kg/cm? z.il.u‘,i." Agal DUl s J g1e wuall palc
Test Result
Unit
Load Strength
No Age Weight (g) | weight . | Average %
(g/cm?) (kn) (Kg/cm?)
1 7 8,130 2.41 540 2446
2 7 7,986 2.37 542 2456 250.68 100.28%
3 7 7,901 2.34 578 261.9
Q.c %’ G.M
Eng :- mat ‘ﬂzﬁﬂmod— NPT w— Ace Shady Fadl
it (g + (el 7

sopecC

Wi, S

@ Add ;- Egypt - Alexandria - New Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
Tell - +#201277557520 - +201146439725
20,05 - e e et ) B - B3 Gl e 4 00T - et s Glaill
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WS 1, Egypt for Trading, Import and Export
sbtacll y A5 3 AN sk ok ) syh

Quality Control Department
Compression Test Report

LR R R L L

Gl JEl o B g peial)

sl - Jsadl

2023-10-23 uall f b 2023-11-20 Y
Yo.kg/cm? Ul A1 g2 ol jluae J g cuall paio

Test Result
Unit
Load Strength
Age Weight (g) | weight 5, | Average %
(g/em?) (kn) (Kg/cm?)
28 8,260 2.45 590 267.3
28 8,310 2.46 612 277.3 27560 | 110.24%
28 8,720 2.58 623 282.3
Q.c ﬂ%;___ G.M
Eng :- Wat m:fmsf Acc Shady Fadl
B
il (g (7

sbec

S Add :- Egypt - Alexandria - Mew Borg-Elarab city - Ramsis 5t - Kotb mall -Flat No 2
; 4 Tell - +201277557520 - 4201146439725

28 5403 ¢ el g - st 3= Bt iyl i s Ry )+ e gt

CamScanner 2 Ligs 4> geuaall



5 jalall '

RUALITY CONTROL LAB.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

“onsultant Name 1 SAMPLING METHOD BS 1881
Customer G Cement Content/Typ: 350 KG-OPC
Project Name 2t sl UsR)) STRUCTURE TYPE oW o3 g L f
B DATE OF CASTING 23-Oct-2023 SPECIFIED STRENG1 __ 250 Kg/Cm’
BE. POURED QUANTITY m’ ki) oud ALzl
ik 11 |CONCRETE SLUMP 17 Cm__|CONCRETE TEMP (°C)
"¢ |1 |TARGET SLUMP 17 Cm_|TYPE OF CURING Sub in water
(iRt 3
ll'p-.i ¥
- Ageof | Average |Weight ( |Density | Failure | Comp. Average
’ INo.OfcubdDate of Tes{ Test | Dimension Load ( |Strength
‘ (Days) | (mm) L g) (kg/m?) | _kN) Kg/em? | __l(g}'____cmz
i R L 1 150 8014 | 237 585 265
L L § 2 30-Oct-23 7 150 7997 2.37 564 255 260
T 3 150 8103 2.40 570 258
gt i) ODES OF FAI PER BS 1881 :
ks . | Unsatisfactory
1! }‘ i
i‘.-'!-\.'! 1! l' ) o [
44
i 1881:Part 114 in the as recalved condition for moist specimens and =
S 7 [}
i i
t: ‘- i Note : T indicates tensile cra:king

P' “" 3 | Remarks: Specified Loading Rate Range = 4.5kN/5 10 9.0 kN/S or (6.8kN/S)

!: Tested By : 4‘?@? gmce r‘{' ’ Consultant:

¥ Mg Abd-Elrahman ahnibud sﬂ
‘, ‘!! 4 ?gp}b a B:mzn | %

ey

ml.ut Sl ﬂ,l_“ S_I[

P —

CamScanner 4 Ligd & guaall
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Report compressive Strength for Cube

< COMIBASSAL International Controllers

Internal inspection and laboratories sector

Accredited by : Egyptlon General Authority for Petroleum under No. 34/29-11-2011

Compression Machine: ADR 2000 standard Sr. No. 1708-3-5071

Project Electric Express Train
General Consultant SYSTRA
Consultant SPECTRUM

’ Contractor Y gty Lanigll o g o0 Ay
Description of Uadll 4.00ad L
casting Element. M| ) dgwal - oA

I

type of by contractor

curing

casted by Contractor

cubedim,| (15*15*15)em

cement 350 kg/m3

content
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Cube No.| Casting Date | Testingdate |  Age (days) c";‘:;:“ Welght |grn|| t.m:::s} Load (kgf) | Strength (kg/em2) |  Avg.
1 8200 2,430 87030 387
2 |23/10/2023 20172003 3 |"comeen | 8150 | 24415 70250 12 357.1
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